SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Sp

m

Ref Level 20,00 dém  Offset 14.50 db

Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Mode Auta Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS ABS 20bine s
10 dem ;H 10 dBm ‘
ods L 0dem
-10 d&m -10 dBm k
-20 dem L -20 dem / \
-30 dBm \wh -30 dBm wﬂ
40 o ViR Ll / Al FANN % \ ™ i sl
— sarommerer B e / i [ o R ROV
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84556 GHz -34.67 dém -21.67 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91478 GHz 19.73 dBm -10.27 de
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -24.63 dBm -11.63 dB 1015 GHe 1916 GHz 30,000 kHz 191500 GH= 532 dbm 530 de
1.850 GHz 1.853 GHz 100.000 kHz 1.85023 GHz 19.89 dém -10.11 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91601 GHz -33.16 dBm 20,16 dB
S
T
)i [ [ i 1 )
Date: 12.JUN.2020 05:12:10 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10dem — 10 dBm:
0ds { il dem l
-10 d8m } \ 10 dem |
SPURIOUS_LINE_ABS
-20 dBm 20 dBm :
-30 dem bl l -30 dem \ [,
L oy
-40 dem e -40 dem oy
I I T .
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -28.10 dém -15.10 dé 1.912 GHz 1.915 GHz 100.000 kHz 1.91262 GHz 7.29 dBm -22.71 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -37.47 dBm -24.47 dB 1.915 GHz 1.916 GHz 30.000 kHz 191500 GHz -33.88 dBm -20.88 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85144 GHz .20 dBm -21.80 dBb 1.016 GHz 1.925 GHz 1,000 MH2 1.91613 GHz 92,42 dBm ~g.42 dp
T
i i 1 )
Date 2.JUN.2020 05:05:22

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A195 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ¥ ué.’ Spectrum I:I‘_’::t
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 de Mode Auto Sweep
SGL Count 1000/1000 SGL Count 500/500
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine Furuou.._u\m_m.._f\
10 dBm ] 10 d8m l
ode } \\ o dem \
-10 dem 10 d8 7
SPURIOS. LINE 6% "\ VAR
-20 dem / \ -20 derm 7 \
<30 dam A -30 dBm H ’,f
40 de i hal / \ J \ J/\\ A d J‘JLW / \\ fm_\\
- m—x j By s
o %_ﬂ_/ / L \ alvaom \L e
-50 dem T -50 dBrm
-60 dBm -60 dém
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
Spurious Emissions Spurious Emissions
_ Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84837 GHz -33.46 dBim -20.46 dB 1.910 GHz 1,915 GHz 100,000 kHz 1.91464 GHz 20.11 dém -9.89 dB
1849 GHz 1.850 GHz 50.000 kHz 185000 GHz -14.65 dBm -1.65 dB 1,915 GHz 1,516 GHz 50,000 kHz 1.91500 GHz 14,56 dém -1.56 dB
1.850 GHz 1.858 GHz 100,000 kHz 1.85035 GHz 20.31 dém -9.69 di 1016 cHe 1995 GHe 1,000 MH= 191653 GHz 23186 dBm ~18.86 dB
Y ~
1
Il - ( ) ] -
Date: 24.JUN.2020 16: Date: 24.JUL 020 16:55:51
Lowest Band Edge / Full RB Highest Band Edge / Full RB
; o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS P 20 ghiD
10 dBm 10 dBm
{AWWM L Aot
0 dBi i 1 dBm:
| |
-10 dem ‘ | 0 dBm
SPURIOUS_LINE_ABS J \
20 dem f20 dBm ———
- N } B \ ——
-30 dém T -30 dBm
g | ‘“N‘N*\..
et 40 dBm ™
[ krmrprin
-50 dam -50 dem
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | ||Start 1.91 GHz 5003 pts Stop 1.525 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184888 GHz -25.82 dém -12.82 dé 1,910 GHz 1.915 GHz 100.000 kHz 1.91041 GHz 6.71 dBm -23.20 db
1.849 GHz 1.850 GHz 50.000 kiz 1.84999 GHz -26.17 dém -l3.17.d8 1.915 GHz 1.916 GHz 50.000 kHz 191501 GHz -25.88 dBm -12.38 dB
1.850 GHz 1.858 GHz 100,000 kHz 185114 GHz 7.63 dBm -22.37 dB 1.916 GHz 1.925 GHz2 1.000 MH2 161815 GHz 5116 dBm 518 ds
Y
Il i [ 2

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number

1 A196 of A415

Report Issued Date : Jul. 10, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum ¥ I:Iv:l:l Spectrum I:Ié?
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 de Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine FURIDU.]_LI\IE_AD.._[\
10 dBm ]i 10 d8m |
8 4
0 f \ 0 dém T
-10 dem -10 dB \
SPURIOS. LINE 6% N VAR
-20 dem / \ -20 derm / \
<30 dam / “ A -30 dBm i v
/
FARN= / \ )] i AN VM
40 dBm— sty — H t dg, N
\ M—/ / ™1 L A~J
e el U N —
-50 dem -50 dBrm
-60 dBm -60 dém
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PowerAbs | = Alimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184833 GHz -33.98 dém -20.98 d8 1.910 GHz 1,915 GHz 100,000 kHz 1.91463 GHz 19.52 dém ~10.49 dB
1849 GHz 1.850 GHz 50.000 kHz 184995 GHz -14.65 dBm -1.65 dB 1,915 GHz 1,516 GHz 50,000 kHz 1.51500 GHz -15.01 dém -2.01dB
1.850 GHz 1.858 GHz 100,000 kHz 185034 GHz 19.44 dBm -10.56 dB 1016 cHe 1995 GHe 1,000 MH= 161672 GHz 232.50 dBm 1650 dB
Y ~
)
Il - ( ) ] -
Date: 24.JUN.2020 16:46:07 Date: 24.JUN.2020 16:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
; o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS P 20 ghiD
10 dBm 10 dBm
FMW i -..‘\ \
0 dBi ’ \ D'rdarn \
-10 dem 0 dBm
SPURIOUS_LINE_ABS J l \
-20 dem 20 dem
|
-30 dem (et -30 dBm [ o~
[er,
o — 40 dBm e
-50 dém -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts stop 1.855 GHz | ||Start 1.91 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184888 GHz -26.77 dém -13.77 dé 1,910 GHz 1.915 GHz 100.000 kHz 1,91093 GHz .56 dBm -24.44 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -26.58 dém -13.59.d8 1.915 GHz 1.916 GHz 50.000 kHz 191500 GHz -27.38 dBm -14.38 dB
1.0°0 GHz 1.80s oz 100.000 kHz 185130 GHz 7.17 ddm ~22.83 d& 1.516 GHz 1.925 GHz 1,000 MHz 1.91611 GHz -22.36 dBm -9.36 dB
Y
Il 1 w

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

1 A197 of A415
: Jul. 10, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum ¥ ué,:' Spectrum I:I‘_’::t
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep
SGL Count 1000/1000 SGL Count S00/500
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 ghilie ~FPURIOUS_LINE_ABS PABS . 20 qhine _$PURIOUS LINE_ABS |
' A
10 dBm f 10 dBm |
ods ] 0 dém \
-10 dem L Y 1048 :
-20 dem / o -20 dBm / \
-30 dBm i \‘\ /‘ -30 dBm ﬂl 7
I NI \ e
40 dem ot o= ! I . ,J‘ &8 Lt/
by N IS I / e AVAY L \ A R
-50 dBm i -50 dBm <
-60 dBm 60 dem:-
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious E'"iSSi“TS ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -36.50 dém -23.50 d& 1.910 GHz 1,915 GHz 100,000 kHz 1.91463 GHz 18.46 dBm -11.54 dB
1.848 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -16.09 dBm -3.09 d8 1.915 GHz 1.916 GHz 50,000 kHz 1.91501 GHz -15.74 dBm -2.74 db
1.850 GHz 1.855 GHz 100.000 kHz 1.85034 GHz 19.32 dém -10.68 dB 1.916 GHz 1,925 GHz 1,000 MHz 1.91600 GHz 236,12 dBrm Z23.12 dB
S
] J [ ] [ il ] [
Date: 12.JUN.2020 05:47:11 Date: 24.JUn 020
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
(Tt 2 e it A
0 dBy f - C{dam “‘]
-10 d8m \ 10 dem
SPURIOUS_LINE_ABS f \ k
-20 dem 7 20 dBm
30 dg ; 20 d8 \ "
E m v - m
Y Cv MRy M
" MW d
rg 40 dem
W»—-—-.»..,.,._..
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts stop 1.855 GHz | |['Start 1,01 6hz 5003 pts Stop 1.525 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84877 GHz -29.43 d&m -16.43 d& 1,010 GHz 1.015 GHz 100.000 kHz 1.01224 GHz 4.58 dBm -25.42 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -28.48 dBm -15.48 dB 1.915 GHz 1.916 GHz 50.000 kHz 191500 GHz -28.45 dBm -15.45 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85068 GHz 5.48 dBm -24.52 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91616 GHz 54,49 dBm C1L.49 dB
T
i i 1 )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number

Report Version

: A198 of A415
Report Issued Date : Jul. 10, 2020

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum % * v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS . 20bine s (‘
|
10 dem H 10 dém I
i |
A /\
-10 derm 'f -10 dBm ;
SPURIOUS_LINE ABS \\ ¥
20 dem / 20 dem \
4 -30 dBm F 4
~ / N . 1 ) \ Pl g
[ VAV A DV '\‘ L\ BUSRP VA VAN p— \l L
50 dem
60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -30.02 d&m -17.02 dé 1.005 GHz 1.015 GHz 100.000 kHz 1.01439 GHz 20.20 dém -0.80 db
1.849 GHz 1.850 GHz 100.000 kHz 1.84899 GHz -16.31 dBm -3.31dB 1.915 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -16.60 dBm -3.60 dé
1,850 GHz 1,850 GHz 100,000 kHz 185059 GHz 21.02 dem -8.98 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91602 GHz -30.27 dBm —17.27 dB
S —
i J [| [ | il ]
Date: 12.JUN.2020 08:40:14 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dém 10 dem
- e e o e Rant o “I
-10 dBm { \ -1p dBm
20 dem nﬁ 30 dem \
30 dem——— b 50 dem mw
-40 dBm -40 dem W
-50 dam -50 dem
-60 dBm 50 derm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84873 GHz -26.82 d&m -13.82 d8 1.005 GHz 1.015 GHz 100.000 kHz 1.00659 GHz 3.55 dBm -26.45 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84858 GHz -30.75 dBm -17.75 dB 1.915 GHz 1.916 GHz 100.000 kHz 191502 GHz -29.67 dBm -16.67 dB
1,850 GHz 1,850 GHz 100,000 kHz 185850 GHz 4,24 dém -25.76 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91649 GHz 26.07 cBm -13.07 dB
T —
) i )

12.JUN. 2020 08:12:12

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A199 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum #

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 14,50 de

Mode Auto Sweep

12.JUN. 2020 08:12:12

@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS {'] 20bine s h\
10 dBm ¥ 10 dBm lr
o0de ‘ \1 0 dém 1 ‘\
-10 dam H -10 dBm /‘
-20 dem i -20 dem / \
-30 dém 1 ) \ 30 dBm h . Ll ;
40 dem, Pt i} .Jﬂ / L J\ N ab|dm H i Mu\ L
ES————— V ] \) V\:\k Ap_,__mf\”“f ]'\.4 et 7Y \J‘MW Ui
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1,84 GHz 3003 pts Stop 1.86 GHz || start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -27.05 dém -14.05 d& 1.005 GHz 1.015 GHz 100.000 kHz 1.01439 GHz 19.51 dBm -10.49 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -16.21 dBm -3.21d8 1015 GHe 1916 GHz 100,000 kHz 191500 GHe 1613 dBm 313 de
1.850 GHz 1.860 GHz 100.000 kHz 1.85056 GHz 20.28 dBm -0.72 db 1.016 GHz 1.925 GHz 1,000 MH2 1.91735 GHz 24.51 dBm S11.51 dB
S —
) J [ [ i )
Date: 12.JUN.2020 08:17:28 Date 15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum * v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30,00 dém Offset 14.50 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm 10 dBm
o PO R S, e le»-—-\ 0 :
-10 d8m ( -1p dem
T | | \
-20 dem J [l -0 dem \
-30 dBm Lecty < £30 dBm % P
pre—
WM J by
-40 dem 40 dem e
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts S(D_L .925 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84838 GHz -28.17 d&m -15.17 d& 1.005 GHz 1.015 GHz 100.000 kHz 1.90613 GHz 2.67 dém -27.33 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -31.95 dBm -18.99 dB 1015 GHe 1916 GHz 100,000 kHz 191500 GHe 31,05 dbm 21805 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85823 GHz 3.36 dBm -26.54 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91607 GHz 26.49 dBm 13,49 db
g —
) i )

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A200 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
m
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s [
10 dBm h 10 dBm l
i |
M A
-10 dam + -10 dBm Fd
-20 dem ‘.Ln -20 dBm /
-20 dBm h‘k fy -30 dBm ﬂ‘ Il | (TN |
40 dem T, “;_f I \\ —~ bl _shldem h ‘ |\ ”M ‘ | | I|'I \l\
SOV N— i L AT, M ] I Y AW A e MLLM LILICL .
- AT SVPS AN
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -27.75 dém -14.75 dé 1.905 GHz 1.915 GHz 100.000 kHz 1.91439 GHz 19.33 dBm -10.67 de
1.849 GHz 1.850 GHz 100.000 kHz 1.84899 GHz -16.58 dBm -3.58 dB 1.915 GHz 1.916 GHz 100.000 kHz 191502 GHz -16.88 dBm -3.98 d8
1.850 GHz 1.860 GHz 100.000 kHz 1.85056 GHz 10.02 dém -10.08 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91823 GHz 25.77 dbm 1277 dB
S —
i J [| [ | il ]
Date: 12.JUN.2020 08:15:42 Date 15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum * v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm
ods bz, RN P Y
I \ ‘l
-10 d8m f‘
SPURIOUS_LINE_ABS ] ‘ |
-20 dem f \ \
-30 dém —= “"J s ——
40 dBm — 40 dem
Mw
-50 dam -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -31.12 d&m -18.12 dé 1.005 GHz 1.015 GHz 100.000 kHz 1.00623 GHz 2.74 dém -27.26 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84899 GHz -32.64 dBm -19.64 dB 1.915 GHz 1.916 GHz 100.000 kHz 191504 GHz -31.45 dBm -18.45 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85015 GHz 2.55 dBm -27.45 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91610 GHz 26.66 dBm 13.66 dB
T —
) i )
Date 2.JUN.2020 08:40:5 Date

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

: A201 of A415
: Jul. 10, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
s . x ABS Li SPURIOUS, INE_ABS PAES!
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S ‘"
10 dBm ﬂ 10 dBm H
ode /l |‘ 0 dBm j 'k
-10 dem ! -10 dBm T
LINE_ABS J “\A / \
m -20 dBm
"
j A -3gydBm Ht
S, A i) e . W
h‘w\f‘m 'mel V \N\_W e \-»‘l b WWVJ ﬂwm/ 1 b
-50 d8m -50 dem
-60 dém 50 derm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84899 GHz -25.68 dBm -12.68 d& 1.500 GHz 1.915 Ghz 100.000 kHz 1.91418 GHz 20.20 dBm -9.80 db
1.849 GHz 1.850 GHz 150,000 kHz 1.85000 GHz -17.24 dém .24 d8 1.915 GHz 1.916 GHz 150,000 kHz 191502 GHz -17.78 dBm -4.78 db
1.850 GHz 1.865 GHz 100,000 kHz 185085 GHz 20.16 dBm -9.84 dB 1.916 GHz 1955 GH2 1.00D Mz 101840 GHz 25,50 dBm Sio.50 B
i Y = —
it w
Datea: 13. 16:19:13 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
0de bsimitr s tam e Bt 0 e -
-10 dem J \ -10 dBm |
SPURIOUS_LINE_ABS ' | \
-20 dem 7 \\ 20 dBm \
30 den, sy i /fsu dBm v
-40 dem -40 dem N—.\_‘
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[Start 1.0 cHz 5003 pts Stop 1.525 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184862 GHz -28.15 dem -15.15 d& 1.500 GHz 1.915 Ghz 100.000 kHz 190156 GHz 1.86 dBm -28.14 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84957 GHz -31.75 dBm -18.75 8 1.915 GHz 1.916 GHz 150,000 kHz 191500 GHz -31.54 dBm -19.54 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.86249 GHz 3.20 dBm -26.680 dB 1.916 GHz 1955 GH2 1.00D Mz L a1601 CHe 28.31 dBm Cit91 B
i Y = —
it w
Date:z 13 UN.2020 16:12:5

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A202 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp
Ref Level 20.00

dem  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 IjB!!':i‘p S ]
10 dbm ir\] 10dBm “‘
ode J k 0 dem / \
-10 derm -10 dBm —
LINE_ARS j / \
'HIM 20 dem / ;
-30 dBm i
‘\\ I\ | \k | ;-Lu |
ot 7 l \ (‘ | _a0 HBm . y L o
passat” " n e
Pt g/ W SN, N PR N L1V LW A DA S
750 dem
-60 dém 50 derm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -26.05 dem -13.05 d8 1.900 GRz 1.015 Ghz 100.000 kHz 1.01413 GHz 19.63 dBm -10.37 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84359 Gz -17.75 dém 475 d8 1.915 GHz 1.916 GHz 150,000 kHz 191505 GHz -17.33 dBm -4.33 db
1,850 GHz 1,865 GHz 100,000 kHz 1,.85086 GHz 19.56 dBm -10.44 dB 1.016 CHz 1955 GH2 1.00D Mz 81603 CHe 93.13 dBm 0,138
]—r Y = —
J1 £
Datea: 13. 1é:1 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
o ds { _— 3 mw-.»-\\ 0 denr \
-10 dBm -1 dem
SPURIOUS_LINE_ABS / | 1
20 dem J - 20 dem 1‘
-30 dBm = " \A 0 dem —
LJ \ "‘M T
40 dBm 40 dBm —
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 184869 GHz -29.35 dem -16.35 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00299 GHz 1.15 dbm -28.85 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84998 GHz -32.73 dém -19.73 8 1.915 GHz 1.916 GHz 150,000 kHz 191513 GHz -32.76 dBm -19.76 dB
1,850 GHz 1,865 GHz 100,000 kHz 186168 GHz 1,77 dBm -28.23 dB 1.016 CHz 1955 GH2 1.00D Mz L a1607 cHe 28.96 dBm it 9n B
T - —
i (] i ™
Date:r 13.JUN.2020 16:13:5

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A203 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ug’u_‘gn PURIOUS_| INE_ABS PABS 20 UB;QP S _
10 dBm Jﬂ\ 10 dBm H
ode | 0dem 1
[ [\
-10 dem - -10 dem —
T Y /A
LINE_AB!
i “\"\ -20 dém /, 4
* \ -30 dBm H' T
L g, on WL
— \
\,uv\u, W\,f VWAL, ’_»,.vN\,JW‘ |.M sl WWJ u'u"UM-N-
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.9 GHz 6003 pts Stop 1.925 GHz
purious E'“iSSi“'I‘S | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -28.56 dBm -15.56 d& 1.000 GHz 1.915 GHz 100.000 kHz 1.01416 GHz 19.56 dbm -10.44 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84398 GHz -18.31 dBm -5.31d8 1015 GHe 1916 GHz 150.000 kHz 191503 GHz 16,32 dBm 232 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85083 GHz 19.84 dBm -10.16 dB 1.016 GHz 1.925 GHz 1,000 MH2 1.91605 GHz 23.34 dbm 10,34 dB
i ' = —
1 v

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES [ SPURIGUE GHEEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dim 20 dBm
10 dem 10 dBm:
b db [, _— A \ 0 e
-10 d8m L -10 dBm \
SPURIOUS_LINE_ABS / | 1
-20 dem T SL 20 dem \
-30 g e e I . 2 .,TJ” derm iy
40 dem ~40 dem \—5 o
-50 dem 50 dem
-60 dBim 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (| Start 1.9 GHz 5003 pts Stop 1.525 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84844 GHz -25.58 dBm -12.58 d& 1.500 GHz 1.915 Ghz 100.000 kHz 190238 GHz 1.14 dBm -28.86 db
1.849 GHz 1.850 GHz 150,000 kHz 1.84997 GHz -30.98 dm -17.98 8 1.915 GHz 1.916 GHz 150,000 kHz 191501 GHz -31.89 dBm -19.99 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.86036 GHz 1.62 dbm -28.38 dB 1.916 GHz 1995 GH2 1.00D Mz L a1622 CHe 28.85 dBm CiEBE B
T — —
) i i ™
Date:z 13 UN.2020 16:16:1

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A204 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

Sp

Ref Level 20,00 dém
SGL Count 100/100

Offset 14,50 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS an 55 20 dbm f\
10 dBm H 10 dBm }
J l 0dem I\
-10 dém - -10 dem ffl it
-20 dem lv - -20 dem .
/
-30 dBm by | -30/HBm !

|

I

w\ - " (J t\1 _44 Bm fl ! m
] .MWJ’ LW b A "\-\r\"\/\h/ wm.mrj \LM |/ \,\_ﬁJ \____.H_—_.—J\J\.—»—-w\r uJ LWW\»&./ Mewiriom
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -29.79 d&m -16.79 dé 1.895 GHz 1.815 GHz 100.000 kHz 1.51390 GHz 20.12 dém -9.88 db
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -15.76 dBm -6.76 dB 1.015 GHz 1.916 GHz 200,000 kHz 1,91503 GHz -19.21 dBm -6.21 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85109 GHz 20.18 dBm -9.82 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91602 GHz -29.62 dBm -16.82 dB
i Y = —
1 L]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
ods . . = \ 0 de
-10 dBm | -1 dem _\
SPURIOUS_LINE_ABS ‘ } \
20 dem | 20 dem
o g . }[ L\, 76 dem \\
T ‘ N
-40 dem -40 dBm *N“‘\N
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 184689 GHz -27.70 dém -14.70 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00043 GHz 0.30 dBrm -20.70 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84951 GHz -33.14 dBm -20.14 8 1.915 GHz 1.916 GHz 200.000 kHz 191501 GHz -32.68 dBm -19.68 dB
1,850 GHz 1,870 GHz 100,000 kHz 186817 GHz 1,15 dBm -28.85 dB 1.016 CHz 1955 GH2 1,000 Mz L a1812 CHe 27.80 cBm 1480 B
T - —
i (] i ™
Date:r 13 UN.2020 17:11:58 7

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A205 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum * v
Ref Level 30.00 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm P\ 10 dBm
o dn ; \ 0 dem 7
{
-10 dém 1 -10 dBm /’ ¢
-20 dém ‘{ ‘f\ -20 dém 7
-30 dém \\ } {"l -30/HBm /
-40 dgfit =y . \ i ‘ 1 l | -43 Bm f
/ A L NI
\ it p b Wt o] Wrned L », N ; i
-50 dem 50 dem
+60 dam -60 dem
Start 1,84 GHz 3003 pts Stop 1.87 GHz | |'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184893 GHz -28.94 dBm -15.94 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01388 GHz 19,34 dBm -10.66 d&
1.643 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -18.77 dam “5.77.d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91E05 GHz -19.06 dBm -6.06 d&
1.850 GHz 1.870 GHz 100,000 kHz 185100 GHz 19,96 dBm -10.04 dB 1016 CHz gzt ons 1,000 Mz 191602 chs ~57.56 chm 405 b
il ! = —
1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum ¥ * v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
ode T e T e ey ~ \ 0 dBm. S j‘
-10 dBm -10 dem I
SPURIOUS_LINE_ABS ‘ 1 ‘
20 dem rj \ 20 dem \
-30 day /J 30 dem
-40 dem e 40 dem L “N“-..\
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184883 GHz -30.30 dém -17.30 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00150 GHz -0.78 dBm -30.78 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -34.81 dm 2181 d8 1.915 GHz 1.916 GHz 200.000 kHz 191501 GHz -33.99 dBm -20.99 dB
1,850 GHz 1,870 GHz 100,000 kHz 1,.86308 GHz 0.81 dém -29.19 dB 1.016 CHz 1955 GH2 1,000 Mz L a1897 cHe 29.63 dBm 1663 0B
T - —
i (] i ™

1 A206 of A415

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum ¥ =] sp n 7
Ref Level 30.00 dBm  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 UIB’I'F“H PURIOUS INE_ABS PPH 58 20 ﬂB;’:i‘p S
10 dem ﬁ 10 dém |
ode f ‘h 0 dem ‘\
- " — -10 dby /
10 dem—j— ] l,\{ m 1 \
SPURIOUS_LINE ABS /
-20 dém x/ -20 dém
-30 dBm FL“\ Jh ﬂl -3gHem /
40 ot J — W“L JL . .41 prm—{f /
X s
e \u\—’\.ﬂ,vﬁr-’—'vﬂ) l\.mf Uﬂ‘ I A st pan] Lw\.wj L |\ _J X_A.d\_.__ﬁ\_,-___...f\/ ..,JL N it
50 dBm 50 dem
60 dBm 50 derm
Start 1,84 GHz 3003 pts Stop 1.87 GHz | |'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -30.06 dem -17.06 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01394 GHz 19.09 dBm -10.91 d&
1.643 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -18.47 dam -5.47.d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91802 GHz -20.36 dBm -7.36 de
1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 19.61 dBm -10.39 dB 1016 CHz 1955 GH2 1,000 Mz L a160E CHe ~30.49 chm 17 49 db,
il ! = —
1 i
Date: 13. 17:1B:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dém 10 dem
od3 (M;-,..W,.W,Mﬂ * -\ 0 dRm,
-10 dBm -10 dem
SPURIOUS_LINE_ABS [ 1 \
20 dem J - 20 dem \
| ]
\
-30 dam, = }V A [[f -5 dem :
" AN Y
-40 dam el “40 dem M%‘N
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84705 GHz -30.75 dém -17.75 d8 1.895 Ghz 1.015 Ghz 100.000 kHz 1.90170 GHz -0.71 dBm -30.71 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -35.15 dBm -22.15 8 1.915 GHz 1.916 GHz 200.000 kHz 191510 GHz -34.73 dBm -21.73 dB
1,850 GHz 1,870 GHz 100,000 kHz 186581 GHz 0.38 dém -29.62 dB 1.016 CHz 1955 GH2 1,000 Mz 161816 GHz 29,53 dBm 1553 B
T - —
i (] i ™
Date: 13.JUN.2020 17:17:52 Bate 7
Sporton International (Shenzhen) Inc. Page Number 1 A207 of A415
TEL : 86-755-8637-9589 Report Issued Date : Jul. 10, 2020

FAX . 86-755-8637-9595

FCCID:

715842

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

te: 12.JUN.2020

12.JUN. 2020 03:57:0

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PARS Limit Cthrnk PARS
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
- etV e -50 dBm o s i s ikt B
I e " PP St
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -54,42 dBm -41.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -54.48 dBm -41.48 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -53.87 dBm -40.87 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.25 dBm -41.25 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98111 GHz -53,24 dBm -40,24 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07103 GHz -53,11 dBm -40,11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80042 GHz -48.18 dBm -35.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.87501 GHz -48.31 dBm -35.31 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.69004 GHz -49.07 dBm -36.07 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64154 GHz -49,17 dBm -36.17 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90537 GHz -44.88 dBm -31.88 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.90687 GHz -44.87 dBm -31.87 d&
—_—
{ 1 J L] ( )| J L]

Middle Channel / QPSK

Middle Channel / 16QAM

e Spectrum I:Iv?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
o el - 50 dBm » Pt NN N
—— o — - v
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 971.64168 MHz -54.58 dBm -41,58 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.49525 MHz -54,35 dem -41,35 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.57952 GHz -54.47 dBm -41.47 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75835 GHz -54.45 dBm -41.45 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.96013 GHz -52,79 dBm -39,70 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06203 GHz -53,22 dBm -40,22 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94642 GHz -48.31 dBm -35.31dB 3.000 GHz 9.000 GHz 1.000 MHz 5.87301 GHz -48,19 dBm -35.1% db
9.000 GHz 13.000 GHz 1.000 MHz 10.63005 GHz -48.99 dBm -35.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64904 GHz -49,08 dBm -36.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84553 GHz -44,52 dBm -31.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.91337 GHz -44.75 dBm -31.75 dB
i "4

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCCID : ZL5S42

Page Number

. Rew.

: A208 of A415
Report Issued Date : Jul. 10, 2020
Report Version

01



SPORTON LAB.

FCC RF Test Report Report No. : FG052014-01B

LTE Band 25/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PARS
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
P s bt Bt P il b e
— P & -50 dBm S o
Towen s .
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -54,53 dBm -41.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -54.58 dBm -41,58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.57574 GHz -54.44 dBm -41.44 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61688 GHz -54.54 dBm -41.54 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -53,05 dBm -40,05 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.62447 GHz -53,06 dBm -40,06 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.81042 GHz -48.24 dBm -35.24 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90042 GHz -48.24 dBm -35.24 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64804 GHz -48.95 dBm -35.95 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.70304 GHz -48.77 dBm -35.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.22385 GHz -44.82 dBm -31.82 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.22585 GHz -44.77 dBm -31.77 dB
{ 1 J L] ( )| J L]
Date: 12.JUM.2020 23 : 12.JUN.2020 04:54:50

LTE Band

25/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n e P m -
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
e T A A P e S .
. Hoe -50 dBm - S A
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -54,59 dBm -41,52 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -54,51 dBm -41.51 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -47.30 dBm -34.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.51 dBm -40.51 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51650 GHz -53,00 dBm -40,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 1,03170 GHz -52,97 dBm -30,97 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99242 GHz -48.31 dBm -35.31dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91192 GHz -48.28 dBm -35.28 db
9,000 GHz 13,000 GHz 1.000 MHz 10.66754 GHz -48,97 dBm -35.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67054 GHz -49,15 dBm -36.15 dB
13,000 GHz 18.500 GHz 1.000 MHz 18.22585 GHz -44,75 dBm -31.75 dB 13.000 GHz 18,500 GHz 1.000 MHz 17.80037 GHz -44,81 dem -31,61 dB
J u [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A209 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band

25/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
- R " LSS e 50 dBm . P e T
Lot ens? N A J— Ly hd
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -54.68 dBm -41.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -54,62 dem -41,62 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69622 GHz -54.46 dBm -41.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61100 GHz -54.34 dBm -41.34 dB
1,920 GHz 3,000 GHz 1.000 MHz 1,95977 GHz -52,63 dBm -39,63 dB 1,920 GHz 3,000 GHz 1.000 MHz 1,05977 GHz -51,76 dBm -38,76 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99392 GHz -48.27 dbm -35.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90892 GHz -48.24 dBm -35.24 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67604 GHz -49.00 dBm -36.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63455 GHz -49,00 dBm -36.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.22135 GHz -44.84 dBm -31.84 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89187 GHz -44.79 dBm -31.79 dB
{ 1 J L] ( )| J L]

T 12.JUM.2020 0

1 12.JUN. 2020

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 d8 20 dBm
30 de -30 dBm
-40 dBm
. ANl P 50 b - P e L
e iite - fevomrgsmsonet o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 803.43078 MHz -54,48 dBm -41.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -54,33 dBm -41.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76087 GHz -54.52 dBm -41.52 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61142 GHz -54.59 dBm -41.59 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92018 GHz -46.,26 dBm -33.26 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.02018 GHz -46.01 dBm -33.01 d8B
3.000 GHz 5.000 GHz 1.000 MHz 6.51892 GHz -48.28 dbm -35.28 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93942 GHz -48.10 dBm -35.10 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68654 GHz -49.01 dBm -36.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.69354 GHz -49.01 dBm -36.01 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.22185 GHz -44,50 dBm -31.59 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.90187 GHz -44.38 dBm -31.88 de&
i "4

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A210 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG052014-01B

LTE Band 25/ 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

1 12.JUM.2020

1 12.JUN. 2020

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PARS
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
. T e b A N P ey vy .
- S oo 50 dBm - S Ao
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -54,52 dBm -41.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 914.92504 MHz -54.51 dBm -41,51dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -53.88 dBm -40.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.49 dBm -40.49 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.93422 GHz -52,20 dBm -39,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 1,03386 GHz -52,26 dBm -30,26 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.88101 GHz -48.28 dbm -35.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -48,36 dBm -35.36 db
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30.000 MHz 1,000 GHz 1.000 MHz 948.85807 MHz -54.56 dBm —-41.56 dB 30,000 MHz 1.000 GHz 1.000 MHz 36.54423 MHz -49.62 dém -36.62 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -42.24 dBm -29.24 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82342 GHz -49.08 dBm -36.08 d&
1.920 GHz 3,000 GHz 1.000 MHz 1.93458 GHz -51.64 dBm -38.64 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.86055 GHz -47.53 dBm -34,53 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.89343 GHz -48.36 dBm -35.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75119 GHz -32.65 dBm -26.65 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68954 GHz -49.03 dBm -36.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.56980 GHz -43.05 dBm -30.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90337 GHz -44.62 dBm -31.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.28084 GHz -40.02 dBm -27.02 dg&
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30.000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -37.39 dBm -24.39 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83055 GHz -49.02 dBm -36.02 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92342 GHz -37.21 dBm -24,21 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.81118 GHz -40.58 dBm -27.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.59780 GHz -43.09 dBm -30.09 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27334 GHz -39.98 dBm -26,98 dB
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30.000 MHz 1.000 GHz 1.000 MHz 37.51374 MHz -39.26 dBm -26.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 37.02899 MHz -3940 dBm -26.40 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -44.31 dBm -31.31dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -49.30 dm -36.30 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.92317 GHz -47,20 dBm -34,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.84327 GHz -47.50 dBm -34,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70168 GHz -39.17 dBm -26.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7466% GHz -39.69 dBm -26.69 db
9.000 GHz 13.000 GHz 1.000 MHz 12.57280 GHz -43.06 dBm -30.06 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.20947 GHz -43,02 dBm -30.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28534 GHz -39.98 dBm -26,98 dB 13.000 GHz 19,500 GHz 1.000 MHz 18.27584 GHz -40.07 dém -27.07 d&
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30.000 MHz 1.000 GHz 1.000 MHz 37.99850 MHz -39.97 dBm -26.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -49.31 dBm -36.31 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92000 GHz -45.03 dBm -32.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.80168 GHz -41.08 dBm -28.09 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.57480 GHz -43.10 dBm -30.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.27684 GHz -40.07 dBm -27.07 db
il
{ N J v

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : ZL5S42

Page Number 1 A221 of A415
Report Issued Date : Jul. 10, 2020
Report Version : Rev. 01





